Lotus Europa S1 Parts Manual - Section C1 - Front Suspension - Page 1

4E5C V92
48C 088 265G DO
45C 049 2606 0024

ISC 5007

36C 6005 RIH
36C s00s L/IH

LUFN OPO5
36C 8O
46C 710 X
46C 6002 -
46c 087
AT SO0 =il

|'*.
o

3IEC €021 RMH

AQEW 1609
LUFN Dﬁt}ﬁ-‘

36J 68009
+3I6C 6024
3I6) 68008

ol 26C 001
' ~}v 36C @029

e
3I6C 8027
agC 722

XUFe o740

I6C 8023

36C 0B

IGCe7
38C €014

36C e015
Iac 606

Jec 6002

48C €000
AUFN OBOF

AUFN OS0OH

3J6C 6013 RIH

S T ) ha® € = @-—351: 6000

3I6C 8025 RIH
IEC 80268 LIH


http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section C1 - Front Suspension - Page 2

M o o W Change Point
Item Lotus # T o h o t g E % % Description _Notes
mlealials 2222l 5l e Bulletin Reference
36C6007 36C6007 2 |2 Ball Joint Assembly Upper
36C6005 36C6005 11 Vertical Link R/H
36C6006 36C6006 11 Vertical Link L/H
LUFNO705 LUFNO705 2 {2 Nut - Ball Joint to Vertical Link
36C6011 36C6011 2 |2 Nut - Nyloc or Stover - Damper to Wishbone (Lower) 1/2" x 20 TPI, 3/4" head
46C710 46C710 2 |2 Damper and Spring Assembly
46C6002 46C6002 2 |2 Bush - Damper
46C087 46C087 2 |2 Wishbone - Top Leading L/H & Trailing R/H Up to Chassis No. 0479
46C6001 46C6001 2 |2 Bush - Anti Roll Bar Link
LUEN08O5 LUENO805 4 la tl\(l)u(t:;]aNsysl?S(; - Wishbone (Anti roll Bar Link and Damper
AO8W1609 AO8W1609 4 |a \(’:Vha;h;;) Wishbone (Anti roll Bar Link and Damperto |, ; g iy 1+ 0D, 1/2" ID
46C005 46C005 2 |2 Link - Anti Roll to Chassis
36C6027 36C6027 2 |2 Bush - Anti Roll Bar to Link
46C722 46C722 11 Anti Roll bar
XUFB0740 XUFB0740 2 |2 Bolt - Lower Trunnion to Wishbone %ig. )('02”09#,6/58/8%;2% length,
46C6000 46C6000 4 |4 Rubber - Damper to Anti Roll Bar
AUFNOG60F AUFNO60F 2 |2 Nut - Damper bottom
AUFNO60H AUFNO60H 2 |2 Nut - Damper to Anti Roll Bar
36C6004 36C6004 8 |8 Bush - Wishbone
AO5W1007 AO5W1007 4 |a Washer - Wishbone to Ball Joint (Nut Side) |1[/)16 thick, 5/8" OD and 9/32
46C010 46C010 2 {2 Spring - Front
36C6012 36C6012 2 {2 Washer - Stub Axle to Vertical Link or 036C6034
36C6008 36C6008 2 |2 Stub Axle (Front)
LUFNO60F LUFNOG60F 2 |2 Nut - Steering Arm to Vertical Link 9/16" Nyloc
46C043 46C043 2 |2 Wishbone - Bottom Leading
36H6000 36H6000 111 Steering Arm R/H
36H6001 36H6001 111 Steering Arm L/H
XUFB0840 XUFB0840 2 |2 Bolt - Damper to Wishbone (Lower) 3 . nead, 2 127 long, 1 114
36C6031 36C6031 2 |2 Sleeve - Lower Trunnion



http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section C1 - Front Suspension - Page 3

4E5C V92
48C 088 265G DO
45C 049 2606 0024

ISC 5007

36C 6005 RIH
36C s00s L/IH

LUFN OPO5
36C 8O
46C 710 X
46C 6002 -
46c 087
AT SO0 =il

|'*.
o

3IEC €021 RMH

AQEW 1609
LUFN Dﬁt}ﬁ-‘

36J 68009
+3I6C 6024
3I6) 68008

ol 26C 001
' ~}v 36C @029

e
3I6C 8027
agC 722

XUFe o740

I6C 8023

36C 0B

IGCe7
38C €014

36C e015
Iac 606

Jec 6002

48C €000
AUFN OBOF

AUFN OS0OH

3J6C 6013 RIH

S T ) ha® € = @-—351: 6000

3I6C 8025 RIH
IEC 80268 LIH


http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section C1 - Front Suspension - Page 4

M o o W Change Point
Item Lotus # = L Lim|lwm|la|o Description Notes
SlalHElSelelelelSlE Bulletin Reference
36C6032 36C6032 4 |4 Washer - Lower Trunnion
36C6002 36C6002 2 {2 Washer - Lower Trunnion to Wishbone
36C6030 36C6030 4 |4 Seal - Lower Trunnion
36C6000 36C6000 2 |2 Plate - Damper to Anti Roll Bar
36C6003 36C6003 2 |2 Retainer - Damper to Anti Roll Bar (Lower)
36C6029 36C6029 4 |4 Washer - Lower Trunnion
36C6001 36C6001 2 |2 Retainer - Damper to Anti Roll Bar (Upper)
36C6028 36C6028 2 |2 Seal - Lower Trunnion
46C6003 46C6003 2 |2 Retainer - Damper to Anti Roll Bar (Lower)
36C6022 36C6022 11 Caliper Mounting Plate L/H
36C6021 36C6021 11 Caliper Mounting Plate R/H
46C049 46C049 8 [8 Bush - Wishbone
46C088 46C088 2 |2 Wishbone - Top Leading R/H & Trailing L/H Up to Chassis No. 0479
46C092 46C092 > |2 Stud - Wishbane (Ant roll bar Link and Damper to I?er%ltﬁ o ’eﬁl,lf/;h 50 TPI,
assis) 3/4" nut welded to one end
AOBW1609 AOBW1609 4 la ‘é\’ﬁasshsel;) Wishbone (Anti roll Bar Link and Damperto | e ypickc 1+ 0D, 1/2" ID
LUENO505 LUENO505 4 la Nut - Nylpc - Wishbone (Anti roll Bar Link and Damper 1/2" x 20 TP, 3/4" head
to Chassis)

46C044 46C044 2 |2 Wishbone - Bottom Trailing
36C6012 36C6012 2 |2 Washer - Damper to Wishbone (Lower)
AO5W1007 AO5W1007 4 |a Washer - Wishbone to Ball Joint (Bolt Side) /16" thick, 5/87 0D and 9/32
XUFB0536 XUFB0536 4 |a Bolt - Wishbone to Ball Joint tlr:rze ahdesa’%/g;/ ?(’)ZD long,15/16
36C6011 36C6011 > |o lc\)l;éc-:GNgé%c or Stover - Stub Axle to Vertical Link or 1/2" x 20 TPI. 3/4" head
26G001 26G001 5 |5 Road Wheel
26G002 26G002 4 |4 Hub Cap
LUFNO70F LUFNO70F 2 |2 Nut - Nyloc or Stover - Lower Trunnion to Wishbone 7/16" x 20 TPI, 11/16" head
36J6009 3636009 8 |8 Bolt - Brake Disc to Front Hub 9/16"
36C6024 36C6024 s |s Ei(r)]llt(- Dust Cover - Caliper Mounting Plate to Vertical %gsﬁ(e?)m long (add 1/2" split
36J6008 36J6008 2 |2 Brake Disc



http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section C1 - Front Suspension - Page 5

4E5C V92
48C 088 265G DO
45C 049 2606 0024

ISC 5007

36C 6005 RIH
36C s00s L/IH

LUFN OPO5
36C 8O
46C 710 X
46C 6002 -
46c 087
AT SO0 =il

|'*.
o

3IEC €021 RMH

AQEW 1609
LUFN Dﬁt}ﬁ-‘

36J 68009
+3I6C 6024
3I6) 68008

ol 26C 001
' ~}v 36C @029

e
3I6C 8027
agC 722

XUFe o740

I6C 8023

36C 0B

IGCe7
38C €014

36C e015
Iac 606

Jec 6002

48C €000
AUFN OBOF

AUFN OS0OH

3J6C 6013 RIH

S T ) ha® € = @-—351: 6000

3I6C 8025 RIH
IEC 80268 LIH


http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section C1 - Front Suspension - Page 6

M o o W Change Point
Item Lotus # = L Lim|lwm|la|o Description Notes
SlalHElSelelelelSlE Bulletin Reference

36C6023 36C6023 > |o 2;)#] toD\l;gtrt%;\I/irinkCallper Mounting Plate & Steering Ige/rlgthx 2.25" long with 1" thread

36C6018 36C6018 2 {2 Oil Seal - Front Hub

36C6017 36C6017 2 |2 Wheel Bearing - Front Inner

36C6014 36C6014 2 {2 Front Hub
Thread: 3/8-24, Knurl Dia.:

36C6015 36C6015 8 |8 Wheel Stud .519", Length: 1.237", Shoulder
Length: .455"

36C6016 36C6016 2 |2 Wheel Bearing - Front Outer

36C6009 36C6009 2 |2 D Washer - Hub to Stub Axle

WO0087 w0087 2 |2 Split Pin - Hub to Stub Axle

36D6000 36D6000 4 |4 Wheel Nut Thread: 3/8-24

36C6013 36C6013 2 {2 Grease Cap

36C6010 36C6010 2 |2 Castellated Nut - Hub to Stub Axle

36J6010 36J6010 8 [8 Washer - Brake Disc to Front Hub 9/16"

36C6019 36C6019 11 Dust Cover - R/H

36C6020 36C6020 11 Dust Cover - L/H

36C6025 36C6025 111 Lower Trunnion Assembly R/H

36C6026 36C6026 111 Lower Trunnion Assembly L/H
15/16" long, 9/16" thread

XXXX XXXX 4 |4 14 |4 14 |4 |14 |4 Bolt - Caliper to Caliper Mounting Plate length, 7/16" x 20 TPI, 5/8"
head

XXXX XXXX 4 |4 14 |4 |14 |4 |14 |4 Washer - Split - Caliper Bolt to Caliper 1/8" thick, 25/32" OD, 15/32" ID

LUFNO50F LUFNO50F 4 |4 Nut - Nyloc - Wishbone to Ball Joint 5/16" x 24 TPI, 1/2" head



http://www.go2pdf.com

